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Plot 7-1333 Antenna WF8 Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.11 Antenna WF8 Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1338 Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-1339 Antenna WF8 Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-1341 Antenna WF8 Radiated Upper Band Edge (Peak & Average — UNII Band 8)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-13-R1.BCG

Test Dates:
01/08/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 460 of 525

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.7.12 Antenna WF8 Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Mode 802.11ax-SU
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Distance of Measurement 3 Meters
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Plot 7-1342 Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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7.7.13 Antenna WF8 Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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7.7.14 Antenna WF7 Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Mode 802.11ax SU
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7.7.15 Antenna WF7 Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1374 Antenna WF7 Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-1376 Antenna WF7 Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.16 Antenna WF7 Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 5985MHz
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7.7.17 Antenna WF7 Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 6025MHz
Channel 15
Pant frace RBW:1MHZ  peak: 5916.90 MHz, 76.85 dBuV/m
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7.7.18 SDM Primary Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

5955MHz

1

PASS v, Offset: 13.508 g\?vaV: 3 MHz

140 A1

-

N

(=]
i

100 1

RBW: 1 MHz

:1.0ms

Peak: 5920.50 MHz, 63.06 dBuV/m
Avg: 5924.55 MHz, 49.65 dBuV/m

@
(=]
i

Field Strength (dBuV/m)

o
o
M

40 4

5700 5745 5790

5880 5925 5970 6015

Frequency (MHz)

5835

6060

6105 6150

Plot 7-1390 SDM Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

802.11ax-SU

MCS4

3 Meters

5955MHz

1

PAS S o, 03fm 16.4d8

140 4

-

N

o
N

100 A1

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms

Peak: 5924.10 MHz, 73.96 dBuV/m
Avg: 5924.55 MHz, 59.17 dBuV/m

-]
o
i

Field Strength (dBuV/m)

[}
o
i

40 1

5700 5745

5790

5880 5925 5970
Frequency (MHz)

5835

6015

6060

6105 6150

Plot 7-1391 SDM Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-13-R1.BCG

Test Dates:
01/08/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 486 of 525

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS11

3 Meters

5955MHz

1

P ASS Peak Trace RBW:1MHz  peak: 5925.00 MHz, 75.27 dBuV/m
Avg. O"se(:‘ 16.6d8

140 A

-

~N

o
i

100 1

YEN: 3 MMz Avg: 5924.55 MHz, 59.97 dBuV/m

[
o
i

Field Strength (dBuV/m)

o
o
i

40 A

5700 5745 5790

5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)

Plot 7-1392 SDM Primary Radiated Lower Band Edge (Peak & Average — UNII Band 5)

802.11ax-SU

MCS2

3 Meters

7095MHz

229

PASS Past raoe RBW:1MHz  peak: 7125.45 MHz, 79.26 dBuV/m
Avg. Offset: 16.8d8

140

ST LomZ  Avg: 7125.45 MHz, 65.23 dBuV/m

-
N
(=]

100 4

@
o
i

Field Strength (dBuV/m)

o
o
™

40

6900 6945 6990

7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

Plot 7-1393 SDM Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-13-R1.BCG

Test Dates:
01/08/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 487 of 525

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode 802.11ax-SU
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Mode 802.11ax SU
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Operating Frequency 7115MHz
Channel 233
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Detector: PK VBW: 300 kHz Detector: RMS VBW: 300 kHz
PASS Offset: 16,848 SWT: 1.0ms 77.82 dBuV/m PASS Offset: 16.8dB _ SWT: 1.0ms 65.43 dBuv/m
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7.7.19 SDM Primary

Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 5965MHz
Channel 3
Pant frace RBW: 1 MHZ  peak: 5918.25 MHz, 79.00 dBuV/m
PASS Avg. Offset: 16208 YO 3 N2 Avg: 5922.75 MHz, 64.07 dBUV/m
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7.7.20 SDM Primary Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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7.7.21 SDM Primary Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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7.7.22 SDM Diversity Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9
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P ASS Peak Trace RBW:1MHz  peak: 7126.35 MHz, 76.83 dBuV/m
Avg. O"sel:_ 18.5d8

WT: 1.0ms __ Avg: 7126.80 MHz, 63.36 dBuV/m
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